
12 • COATS® Wheel Balancer

MOTOR & TRANSMISSION

Item No Part No. Description
 1 82011967 Transmission
 2 84398807 Washer 14 (15x28x2,5)
 3 84396941 Nut M14
 4 83199596 Pulley Gearbox
 5 82019189 115V-1PH-60Hz Motor Assy
 6 84396218 Screw 6x10
 7 84299923 V-Belt A23
 8 84399863 Washer 8 (9x24x2)
 9 84399900 Self-Locking Nut M8
 10 84399228 Screw 10x25
 11 84399946 Screw Te M8x16 - 8.8
 12 83019003 Motor Support
 13 84397964 Screw 10x80
 14 84399967 Nut M10
 15 84398662 Grower Washer D.10
 16 84596185 Motor 2 Hp 115v 1ph
 17 84593948 Motor Capacitor (Only)
 18 82100166 Motor Pulley
 19 83000181 Washer

All Tool
Highlight

All Tool
Highlight


